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1. GENERAL INFORMATION
1.1 EUT DESCRIPTION

Product Name: Android Mobile Data Terminal

Model Name: MX-5060

Hardware Version: V3.0

Software Version: GST_A82_M30_3110955E_MUL_V02_2015
0619

RF Exposure Environment: | Uncontrolled

WIFI

Frequency Range: 2412MHz~2462MHz

Type of Modlation: | 070 s/ 0P SK/160AMIG4QAN)

Channel Number: 11

Antenna Type: Internal

Antenna Peak Gain: 3.51dBi

Component

AC Adapter: Input: AC 100-240V 50/60Hz 0.35A
Output: DC 5V 2A

1.2 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: 802.11b CH1

Mode 2: 802.11b CH6

Mode 3: 802.11b CH11

Mode 4: 802.11g CH1

Mode 5: 802.11g CH6

Mode 6: 802.11g CH11

Mode 7: 802.11n20 CH1

Mode 8: 802.11n20 CH6

Mode 9: 802.11n20 CH11

Mode 10: 802.11n40 CH3

Mode 11: 802.11n40 CH6

Mode 12: 802.11n40 CH9
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The conducted power table is as follows:

Test Mode Channel fondugﬁlaicr)l\évleé(dlsm():hannel 11
802.11b r;?teefl 13:8 1512 E:g
802.11g aed e T T

80211020 |- NCS 7 T 101 112 112

Test Mode Channel 3 Channel 6 Channel 9

TICNE — a—

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For the radiated emission test, every axis (X, Y, Z) was verified, and show the worst result
on this report.

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak
and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4: 2009.
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MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4,125 -4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 -138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 ®

13.36 - 13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR
quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section
15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.

2.5 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.
After verification, all tests were carried out with the worst case test modes as shown below

IEEE802.11b mode:

Channel Low (2412MHz)
Channel Mid (2437MHz)
Channel High (2462MHz) with 11Mbps data rate were chosen for full testing.

IEEE802.11g mode:

Channel Low (2412MHz)
Channel Mid (2437MHz)
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Channel High (2462MHz) with 54Mbps data rate were chosen for full testing.
IEEE802.11n20 mode:

Channel Low (2412MHz)
Channel Mid (2437MHz)
Channel High (2462MHz) with 65Mbps data rate were chosen for full testing.

IEEE802.11n40 mode:
Channel Low (2422MHz)
Channel Mid (2437MHz)
Channel High (2452MHz) with 135Mbps data rate were chosen for full testing.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:

Test Item FCC Result

Occupied Bandwidth §15.247 (a) P

6 dB bandwidth §15.247 (a) P

Power spectral density §15.247 (e) P

Peak Output Power (Conduction) | §15.247 (b) P

Spurious Emissions (Conduction) | 8§15.247 (d) P

Band edge measurement 815.247 (d) P
§15.247 (d)

Spurious Emissions (Radiation) §15.35 (b) P
§15.209 (a)

AC_Po_wer Line Conducted §15.207 (a) p

Emissions

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY
Where relevant, the following test uncertainty levels have been estimated for tests

performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a

coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4
Radiated disturbance 4.2
3.3 TEST EQUIPMENT LIST
Equipment Manufacturer Model Serial No. Due Date
Receiver Agilent N9038A MY51210142 11/11/2016
Power meter R&S NRP2 101607 02/17/2017
Loop Antenna Schwarzbeck FMZB1519 1519-020 03/24/2017
LISN R&S ENV216 100069 07/26/2017
3m Chamber & ETS-LINDGREN FACT-3 CT-0000336 | 11/26/2017
Accessory Equipment

Microwave Preamplifier | EM Electronics EM30180 3008A02425 02/26/2017
Power Splitter Agilent 11667C/ 52401 | MY53806148 02/26/2017
Biconilog Antenna Schwarzbeck VULB 9160 3316 09/19/2016
Horn Antenna Schwarzbeck BBHA9120D 942 09/19/2016
Horn Antenna Schwarzbeck BBHA9120D 943 09/19/2016
Horn Antenna(18-40GHz) ETS 3116 00070497 07/18/2017

3.4 TEST FACILITY

All test facilities used to collect the test data are located at N0.1350, Lianxi Rd. Pudong New
District, Shanghai, China. The site and apparatus are constructed in conformance with the
requirements of ANSI C63.4: 2009, CISPR 16-1-1 and other equivalent standards. The
laboratory is compliance with the requirements of the ISO/IEC/E 17025.
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3.5 TEST SETUP CONFIGURATION

The information contained within this report is intended to show verification of
compliance of the EUT to the requirements of CFR 47 FCC Part 15.247.

Unilab has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report.
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4. OCCUPIED BANDWIDTH
4.1 TEST SETUP

- |

I

- Spectrum analyzer
~ .
EUT
4.2 LIMITS
Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

4.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), Middle(6) and High (11).

Using occupied BW measurement function of spectrum analyzer and settings are:

XdB = -20dB

RBW = 100kHz

VBW = 3 x RBW

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a channel

Sweep = auto

Detector function = peak

Trace = max hold
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4.4 TEST RESULTS

Channel | 20dB bandwidth (MHz) | 99% bandwidth (MHz)
802.11b

802.11b CH1 12.164 13.79
802.11b CH6 12.078 13.81
802.11b CH11 12.058 13.78
802.11g

802.11g CH1 16.337 17.39
802.11g CH6 16.322 17.46
802.11g CH11 16.314 17.28
802.11n20

802.11n CH1 17.525 18.11
802.11n CH6 17.530 18.23
802.11n CH11 17.521 18.24
802.11n40

802.11n CH3 36.023 37.08
802.11n CH6 35.943 37.04
802.11n CH9 35.925 37.02
802.11b

802.11b channel 1

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 11.0 dBm

12.164 MHz

Transmit Freq Error 4.380 kHz OBW Power 99.00 %
x dB Bandwidth 13.79 MHz x dB -20.00 dB
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10 dBidiv Ref 10.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power
12.078 MHz

Transmit Freq Error 49.848 kHz OBW Power
x dB Bandwidth 13.81 MHz x dB

802.11b channel 11

10.6 dBm

99.00 %
-20.00 dB

10 dBidiv Ref 10.00 dBm

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
12.058 MHz

Transmit Freq Error 55.003 kHz OBW Power
x dB Bandwidth 13.78 MHz x dB

11.0dBm

99.00 %
-20.00 dB
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802.11g
802.11g channel 1

10 dBidiv Ref 10.00 dBm

---------ﬂ'”’" '

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2ms

Occupied Bandwidth Total Power 9.66 dBm
16.337 MHz

Transmit Freq Error 9.221 kHz OBW Power 99.00 %

x dB Bandwidth 17.39 MHz x dB -20.00 dB

802.11g channel 6

10 dBidiv Ref 10.00 dBm

#/BW 300 kHz Sweep 6.2ms

Occupied Bandwidth Total Power 9.94 dBm
16.322 MHz

Transmit Freq Error 13.252 kHz OBW Power 99.00 %

x dB Bandwidth 17.46 MHz x dB -20.00 dB
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Center 2.462 GHz

#Res BW 100 kHz #V/BW 300 kHz

QOccupied Bandwidth Total Power

16.314 MHz
9.323 kHz OBW Power
17.28 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11n20
802.11n channel 1

Sweep 6.2 ms

10.3 dBm

99.00 %
-20.00 dB

10 dBidiv Ref 10.00 dBm

-10.0

Center 2.412 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
17.525 MHz

2.626 kHz
18.11 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

B -=I----I---

Sweep 6.2 ms

9.24 dBm

99.00 %
-20.00 dB
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802.11n channel 6

#VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 9.64 dBm

17.530 MHz

Transmit Freq Error 8.479 kHz OBW Power 99.00 %
x dB Bandwidth 18.23 MHz x dB -20.00 dB

802.11n channel 11

10 dBidiv Ref 10.00 dBm

py- I I N I A N [ N I A
] [ A | ]

Center 2.462 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 6.2ms

Occupied Bandwidth Total Power 10.3 dBm

17.521 MHz

Transmit Freq Error 7.969 kHz OBW Power 99.00 %
x dB Bandwidth 18.24 MHz x dB -20.00 dB
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Center 2.422 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

36.023 MHz

-24.974 kHz OBW Power
37.08 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11n channel 6

Sweep 124 ms

9.27 dBm

99.00 %
-20.00 dB

Center 2.437 GHz

#Res BW 100 kHz #V/BW 300 kHz

Total Power

Occupied Bandwidth
35.943 MHz

27.993 kHz
37.04 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

Sweep 124 ms
9.16 dBm

99.00 %
-20.00 dB
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10 dBidiv Ref 10.00 dBm

Center 2.452 GHz
#Res BW 100 kHz #YBW 300 kHz

Occupied Bandwidth Total Power
35.925 MHz

Transmit Freq Error 32.238 kHz OBW Power
x dB Bandwidth 37.02 MHz x dB

Sweep 124 ms
9.70 dBm

99.00 %
-20.00 dB
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5. 6 DB BANDWIDTH
5.1 TEST SETUP

- |

- Spectrum analyzer
EUT
5.2 LIMITS
Limit 2500 kHz

5.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), Middle(6) and High (11).

Using occupied BW measurement function of spectrum analyzer and settings are:

XdB = -6dB

RBW = 100KHz

VBW 2= 3 x RBW

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel

Sweep = auto

Detector function = peak

Trace = max hold
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5.4 RESULTS & PERFORMANCE

Channel Measured 6dB Limit (MHz) Result
bandwidth (MHz)

802.11b

802.11b CH1 7.757 20.5 PASS

802.11b CH6 7.491 >0.5 PASS

802.11b CH11 7.439 >0.5 PASS

802.119g

802.11g CH1 16.39 >0.5 PASS

802.11g CH6 15.75 20.5 PASS

802.11g CH11 16.36 >0.5 PASS

802.11n20

802.11n CH1 16.59 >0.5 PASS

802.11n CH6 17.33 >0.5 PASS

802.11n CH11 16.62 >0.5 PASS

802.11n40

802.11n CH3 35.67 >0.5 PASS

802.11n CH6 35.11 >0.5 PASS

802.11n CH9 35.67 >0.5 PASS

802.11b

802.11b channel 1

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 10.3 dBm
12.125 MHz

Transmit Freq Error 19.002 kHz OBW Power
x dB Bandwidth 7.757 MHz x dB
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#VBW 300 kHz

Occupied Bandwidth Total Power

12.089 MHz

27.853 kHz OBW Power
7.491 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11b channel 11

Sweep 6.2 ms

10.7 dBm

1LO dBidiv Ref 10.00 dBm

Center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

12.086 MHz
8.752 kHz OBW Power
7.439 MHz x dB

Transmit Freq Error
x dB Bandwidth

Sweep 6.2ms

11.0 dBm
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802.11g
802.11g channel 1

I R R I s e | |
-F‘J----Iﬂ---

Center 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 10.2 dBm

16.340 MHz

Transmit Freq Error 7.007 kHz OBW Power 99.00 %
x dB Bandwidth 16.39 MHz x dB -6.00 dB

802.11g channel 6

#VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 10.1 dBm

16.346 MHz

Transmit Freq Error -680.80 kHz OBW Power
x dB Bandwidth 15.75 MHz x dB
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802.11g channel 11

ot |
---IMMWMI

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 10.4 dBm
16.342 MHz

Transmit Freq Error 17.986 kHz OBW Power
x dB Bandwidth 16.36 MHz x dB

802.11n20
802.11n channel 1

10 dBidiv Ref 0.00 dBm

o ---I-wm-w [P VR N N —
I D R I i i i, W I D

#VBW 300 kHz Sweep 6.2 ms

Occupied Bandwidth Total Power 9.52 dBm
17.524 MHz

Transmit Freq Error 6.801 kHz OBW Power
x dB Bandwidth 16.59 MHz x dB
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10 dBidiv Ref 0.00 dBm

Center 2.437 GHz

#Res BW 100 kHz #/BW 300 kHz

QOccupied Bandwidth Total Power

17.524 MHz

15.540 kHz OBW Power
17.33 MHz x dB

Transmit Freq Error
x dB Bandwidth

802.11n channel 11

Sweep 6.2 ms

9.88 dBm

99.00 %
-6.00 dB

#VBW 300 kHz

Occupied Bandwidth Total Power

17.522 MHz

28.458 kHz OBW Power
16.62 MHz x dB

Transmit Freq Error
x dB Bandwidth

Sweep 6.2 ms

10.2 dBm
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802.11n40
802.11n channel 3

10 dBidiv Ref 0.00 dBm

#/BW 300 kHz Sweep 124 ms

Occupied Bandwidth Total Power 9.25 dBm

36.013 MHz

Transmit Freq Error 16.208 kHz OBW Power
x dB Bandwidth 35.67 MHz x dB

802.11n channel 6

T

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 124 ms

Occupied Bandwidth Total Power 9.20 dBm

35.955 MHz

Transmit Freq Error -7.753 kHz OBW Power
x dB Bandwidth 35.11 MHz x dB
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802.11n channel 9

Unilab
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Center 2452 GHz
#Res BW 100 kHz #VBW 300 kHz

QOccupied Bandwidth Total Power

35.963 MHz

Transmit Freq Error 58.739 kHz OBW Power
x dB Bandwidth 35.67 MHz x dB

Sweep 124 ms
9.63 dBm
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6. POWER SPECTRAL DENSITY
6.1 TEST SETUP

- |

—

- Spectrum analyzer
EUT
6.2 LIMITS
Limits <8dBm/3kHz

6.3 TEST PROCEDURE

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz < RBW < 100 kHz.

Set the VBW = 3xRBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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6.4 RESULTS & PERFORMANCE

Measured level Limit
Mode Channel (dBm/3KHZ) (dBm/3KHZ) Result
CH1 -18.048 <8.00 Pass
802.11b CH6 -19.653 <8.00 Pass
CH11 -18.650 <8.00 Pass
CH1 -21.518 <8.00 Pass
802.11g CH6 -21.004 <8.00 Pass
CH11 -21.495 <8.00 Pass
CH1 -22.419 <8.00 Pass
802.11n20 CHG6 -21.320 <8.00 Pass
CH11 -22.061 <8.00 Pass
CH3 -25.134 <8.00 Pass
802.11n40 CH6 -25.281 <8.00 Pass
CH9 -24.790 <8.00 Pass

802.11b
802.11b channel 1

Mkr1 2.411 791 GHz
1L%gBldiv Ref 0.00 dBm -18.048 dBm

A S~
R R

Center 2.412000 GHz Span 11.64 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.227 s (1001 pts)
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802.11b channel 6
Mkr1 2.437 944 GHz
10 gsrdw Ref 0.00 dBm -19.653 dBm

LA
HEEEEEE IED
AEEEEEF 2NN

:
]
]
3

HEEEREAN;

n
e

.
.
i
.
.
.
.
.
.
-

LR
HNENEEN NN
HNENEENE

Center 2.437000 GHz Span 11.24 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.185 s (1001 pts)

802.11b channel 11
Mkr1 2.462 580 GHz
10 dBidiv Ref 0.00 dBm -18.850 dBm

Center 2.462000 GHz Span 11.16 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.177 s (1001 pts)
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802.11g
802.11g channel 1

1LO gBIdIV Ref 0.00 dBm

T T
T
I ——
i

FR
Jo

Center 2.41200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

802.11g channel 6

1LO gBIdIV Ref 0.00 dBm

T T T T
P
ot by,
L
I
T
I
T
T

AR N N S O A
. I
- [
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Mkr1 2.412 590 GHz
-21.518 dBm

o
-
-
i
o
N
.,
-
i

Span 24.59 MHz
Sweep 2.592 s (1001 pts)

Mkr1 2.437 260 GHz
-21.004 dBm

T
]
e s,
I

Center 2.43700 GHz Span 23.63 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.491 s (1001 pts)
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802.11g channel 11
Mkr1 2.461 656 GHz
10 gsrdw Ref 0.00 dBm -21.495 dBm

<

T
T
M
T
T
T
T
T
T

AT
e

Center 2.46200 GHz Span 24.54 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.588 s (1001 pts)

802.11n20
802.11n channel 1
Mkr1 2.412 299 GHz
1L%gBldiv Ref 0.00 dBm -22.419 dBm

----- I
A s
) -ll------ll-

----------

Center 2.41200 GHz Span 24.89 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.624 s (1001 pts)
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802.11n channel 6

10 dBidiv
Log

|
I A
IFEE

Center 2.43700 GHz
#Res BW 3.0 kHz

802.11n channel 11

10 dBidiv
Log

-10.0
-20.0
-30.0

Uy

-40.0

Center 2.46200 GHz
#Res BW 3.0 kHz

t

Ref 0.00 dBm

Ref 0.00 dBm

e
.
m fa WANAAIANY
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Mkr1 2.435 752 GHz
-21.320 dBm

Span 26.00 MHz

#VBW 10 kHz Sweep 2.741 s (1001 pts)

Mkr1 2.459 457 GHz
-22.061 dBm

{1

L E
=
]
EEEREC

I ENEEED

5
=
E=

.

HNENEEN NN
HNENEEE

Span 24.93 MHz

#VBW 10 kHz Sweep 2.629 s (1001 pts)
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802.11n40
802.11n channel 3
Mkr1 2.423 23 GHz
10 gsrdw Ref 0.00 dBm -25.134 dBm

| oty
Sy T
oo el

o

O I ..
JENE A I
I

Center 2.42200 GHz Span 53.51 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.642 s (1001 pts)

Mkr1 2.439 53 GHz
10 dBidiv Ref 0.00 dBm -25.281 dBm

ogd

-10.0

I i L T
Loyt b
e g

Center 243700 GHz Span 52.67 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.553 s (1001 pts)
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802.11n channel 9

Mkr1 2.460 72 GHz
10 dBidiv. Ref 0.00 dBm -24.790 dBm

Log

-10.0 ----------

-II--‘.--II-

N I --------WI "

Center 2.45200 GHz Span 53.51 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.642 s (1001 pts)
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7. PEAK OUTPUT POWER (CONDUCTION)

7.1 TEST SETUP

- : Attenuator
Power Meter EUT

7.2 LIMITS

Limits <30dBm

7.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), middle(6) and High (11).
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802.11b

Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 12.9 30 17.1
6 (2437MHz) 12.8 30 17.2
11 (2462MHz) 12.9 30 17.1

802.11g

Channel Peak power (dBm)11.4 Limit (dBm) Margin (dB)
1 (2412MHz) 11.2 30 18.8
6 (2437MHz) 114 30 18.6
11 (2462MHz) 11.6 30 18.4

802.11n20

Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 11.1 30 18.9
6 (2437MHz) 11.2 30 18.8
11 (2462MHz) 11.2 30 18.8

802.11n40

Channel Peak power (dBm) Limit (dBm) Margin (dB)
3 (2422MHz) 11.3 30 18.7
6 (2437MHz) 11.4 30 18.6
9 (2452MHz) 11.4 30 18.6
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8. SPURIOUS EMISSIONS (CONDUCTION)
8.1 TEST SETUP

- e

O Spectrum analyzer
L __ I
EUT
8.2 LIMITS
Limit <(P-20dB)

Note: P is the highest level of the desired power

8.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz;VBW = RBW; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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8.4 RESULTS & PERFORMANCE
802.11b, traffic mode; Channel 1

Mkr1 9.000 kHz
1LOgBId|v Ref -10.00 dBm -37.264 dBm

WW

.I.Lul.u A

------WWMW“ e

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep 3.363 s (40001 pts)

Mkr1 150.0 kHz

1L%gBId|v Ref -10.00 dBm -57.132 dBm

Mt et b e Ll

ot oot kot ol i o i
Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep 346.7 ms (40001 pts)
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Mkr1 775.882 MHz

1L%gBldiv Ref -20.00 dBm -89.207 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)

Mkr1 2.410 88 GHz
1L%gBldiv Ref 10.00 dBm

MIMMMMMMMMM

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 21.33 ms (40001 pts)

Note: The point markl is carrier.
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Mkr1 24.519 5 GHz
1L%gBldiv Ref 10.00 dBm -45.603 dBm

PRI T A

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz . Sweep 32.00 ms (40001 pts)

Mkr1 9.000 kHz
10 gBIdw Ref -10.00 dBm -37.594 dBm

MW---------

M
-

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep 3.363 s (40001 pts)
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Mkr1 150.0 kHz

1L%SIBIdiv Ref -10.00 dBm -57.185 dBm

i b ol
D etk

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep 346.7 ms (40001 pts)

Mkr1 498.680 MHz
EggBldiv Ref -20.00 dBm -89.577 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 2.436 73 GHz
10 dBidiv Ref 20.00 dBm 0.686 dBm

og

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 21.33 ms (40001 pts)

Note: The Mark1 point is carrier.

Mkr1 24.483 1 GHz
10 dBidiv ~ Ref 20.00 dBm -36.912 dBm

Log

i i

MMMMM

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 32.00 ms (40001 pts)
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802.11b, traffic mode; Channel 11

Mkr1 9.000 kHz

1L%gBId|v Ref -10.00 dBm -33.858 dBm

]

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep 3.363 s (40001 pts)

Mkr1 150.0 kHz
1LOgBId|v Ref -10.00 dBm -55.081 dBm

PRI TP [ TAVTOAY AP

MMMMMWMMMM

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep 346.7 ms (40001 pts)
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Mkr1 748.212 MHz

1L%SIBIdiv Ref -20.00 dBm -89.049 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz Sweep 93.33 ms (40001 pts)

Mkr1 2.462 29 GHz

1L%gBldiv Ref 20.00 dBm 1.419 dBm

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 21.33 ms (40001 pts)

Note: The Markl point is carrier.
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Mkr1 24.881 8 GHz
1L%gBldiv Ref 20.00 dBm -36.813 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 32.00 ms (40001 pts)

802.11q, traffic mode; Channel 1

Mkr1 9.000 kHz
10 gsrdw Ref -10.00 dBm -39.092 dBm

N
iiii------
B A
T e

o T
B .
N A s o

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep 3.363 s (40001 pts)




L
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL33220160629FCCO004-1 Page 46 of 163

Mkr1 150.0 kHz
10 dBidiv Ref -10.00 dBm -56.593 dBm

og
-20.0 ----------

Vbl L
e oo e A s il

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep 346.7 ms (40001 pts)

Mkr1 643.331 MHz

1L%gBIdiv Ref -20.00 dBm -88.059 dBm

00 LllhlIIm.H.I.L.l. |.||.I.L..ﬂulihuuuﬂ.hkwlmilllum IlIi...UImhwhﬂMILMlMMWIMMMMHWMIWM

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 2.411 18 GHz
10 dBidiv Ref 20.00 dBm 0.451 dBm

og

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz . Sweep 21.33 ms (40001 pts)

Mkr1 24.550 4 GHz
10 gsrdw Ref 20.00 dBm -36.622 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 32.00 ms (40001 pts)
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802.11q, traffic mode; Channel 6
Mkr1 9.000 kHz
1LOgBId|v Ref -20.00 dBm -41.286 dBm

_---------
1
JM--------
M

L T

B i

B

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (40001 pts)

Mkr1 150.0 kHz

1L%gBldiv Ref -20.00 dBm -58.148 dBm

Wb il ottt ke sl b b it s b Lt sl 1 il

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)
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Mkr1 649.612 MHz
10 dBidiv Ref -20.00 dBm -83.408 dBm

Lt i ek 1 e s L ]

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)

Mkr1 2.435 85 GHz
10 gsrdw Ref 20.00 dBm 2.021 dBm

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 21.33 ms (40001 pts)

Note: The Markl point is carrier.
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Mkr1 24.898 0 GHz
1L%gBldiv Ref 20.00 dBm -36.298 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz Sweep 32.00 ms (40001 pts)

Mkr1 9.000 kHz
10 gBIdiv Ref -20.00 dBm -37.944 dBm

o

—
=

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (40001 pts)
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Mkr1 150.0 kHz

1L%gBldiv Ref -20.00 dBm -56.498 dBm

A wwm"'mmm |mwmmw"

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)

Mkr1 693.674 MHz
10 gsrdw Ref -20.00 dBm -86.252 dBm

Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz

Sweep (#Swp) 93.33 ms (40001 pts)
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Mkr1 2.461 41 GHz
1L%gBldiv Ref 20.00 dBm 1.650 dBm

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Mkr1 24.390 3 GHz
10 dBidiv ~ Ref 20.00 dBm -36.093 dBm

Log

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)
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802.11n20, traffic mode; Channel 1;

Mkr1 9.000 kHz
10 dBIdlv Ref -20.00 dBm -38.135dBm

_---------
M,
LN P R
L " T O N
AL mMMMM_.
Y I N A A i MWMW

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (10001 pts)

Mkr1 150.0 kHz
10 dBldiv.  Ref -20.00 dBm -56.131 dBm

[ T T T T T T ]
smol— [ ]

-26.54 dBm
400 ----------

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)
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Mkr1 675.778 MHz

1L%gBldiv Ref -20.00 dBm -88.216 dBm

i Gl il ey ke i o e

N s—
.
I

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 93.33 ms (40001 pts)

Mkr1 2.412 64 GHz
10 dBidiv Ref 20.00 dBm 1.093 dBm

i ----------

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Note: The Markl point is carrier.
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Mkr1 24.878 7 GHz
-35.560 dBm

10 dBidiv. ~ Ref 20.00 dBm
Log

Ww“mm'ﬂm (LA LA ]'"1

Mm ' "MMM“M

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)

802.11n20, traffic mode; Channel 6
Mkr1 9.000 kHz

10 gsrdw Ref -10.00 dBm -38.466 dBm

1rnr"
-WW\M Whas
B T T
MIIJ.II”“ [y 41T

Rl

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (40001 pts)
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Mkr1 150.0 kHz
10 dBidiv Ref -10.00 dBm -58.763 dBm

i ----------

N
I

mﬂmﬂ"mm Gl i et
LA A 4 b, e it 1 il

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)

Mkr1 247.620 MHz

1L%gBldiv Ref -20.00 dBm -89.456 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 93.33 ms (40001 pts)
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Mkr1 2.438 20 GHz

10 dBidiv ~ Ref 20.00 dBm
Log

100

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Mkr1 24.952 8 GHz
-36.606 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)
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802.11n20, traffic mode; Channel 11

Mkr1 9.000 kHz

EggBldiv Ref -20.00 dBm -38.783 dBm

I
-IWWW JNM‘WMM'MM--

o
----IWW Ty

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep #Swp) 3.363 s (10001 pts)

Mkr1 150.0 kHz

1L%gBldiv Ref -20.00 dBm -58.217 dBm

wmwmmmmmmmmwmmmw

ke bl

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)
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Mkr1 754.323 MHz
10 dBidiv Ref -20.00 dBm -89.280 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 93.33 ms (40001 pts)

Mkr1 2.463 46 GHz

1L%gBldiv Ref 20.00 dBm 1.481 dBm

AN N N N D I pyev

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Note: The Markl point is carrier.
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Mkr1 24.868 3 GHz
10 gBIdiv Ref 20.00 dBm -35.872 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)

802.11n40, traffic mode; Channel 3

Mkr1 9.000 kHz
10 dBidiv Ref -10.00 dBm -37.009 dBm

i A N A

o
e W
T T
B R .
N O
O

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (40001 pts)
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Mkr1 150.0 kHz

1L%gBldiv Ref -10.00 dBm -58.803 dBm

| A D O A
1. V101 N T A

T RN AT AT O R
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Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)

Mkr1 607.708 MHz

1L%gBldiv Ref -20.00 dBm -89.170 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 93.33 ms (40001 pts)
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Mkr1 2.420 28 GHz
1Lo dBidiv  Ref 20.00 dBm -1.631 dBm

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Mkr1 24.827 3 GHz
10 dBidiv Ref 20.00 dBm -36.307 dBm

og

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)
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802.11n40, traffic mode; Channel 6

Mkr1 9.000 kHz
10 dBidiv Ref -10.00 dBm -38.040 dBm

) I I O

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (10001 pts)

Mkr1 150.0 kHz

1L%gBldiv Ref -10.00 dBm -58.341 dBm

NNl Ul i it e L L
b 105 L 0 o, i s 4.....mummm.m:.uoum&muuMnWmuummmm

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)
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Mkr1 214.712 MHz
-89.304 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 93.33 ms (40001 pts)

Mkr1 2.434 68 GHz
10 dBidiv ~ Ref 20.00 dBm -1.929 dBm

Log

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Note: The Markl point is carrier.



L
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL33220160629FCCO004-1 Page 65 of 163

Mkr1 24.531 4 GHz
10 gBIdiv Ref 20.00 dBm -36.573 dBm

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)

802.11n40, traffic mode; Channel 9
Mkr1 9.000 kHz
1Lo gsrdw Ref -10.00 dBm -40.649 dBm

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 620 Hz Sweep (#Swp) 3.363 s (40001 pts)
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Mkr1 150.0 kHz
10 dBidiv Ref -10.00 dBm -56.949 dBm

PN A e
MMMﬂMmmLm. 0 1 i S, i bl v &Wﬂﬂuwuwuhhﬁm “LM
Stop 30.00 MHz

Start 150 kHz
#Res BW 9.1 kHz #VBW 27 kHz Sweep (#Swp) 346.7 ms (40001 pts)

Mkr1 620.973 MHz

1L%gBldiv Ref -20.00 dBm -90.013 dBm

o MnMMMMmuﬂMWM

o
i i
.

Stop 1.0000 GHz

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 93.33 ms (40001 pts)
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Mkr1 2.449 36 GHz
-0.960 dBm

Start 1.000 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 21.33 ms (40001 pts)

Note: The Markl point is carrier.

Mkr1 24.688 2 GHz
E%gBIdiv Ref 20.00 dBm -36.208 dBm

TR YIORTET  TRP T S Y e Ty Ty

B B
I N
i

Start 12.750 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 32.00 ms (40001 pts)
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9. BAND EDGE MEASUREMENT
9.1 TEST SETUP

Antenna

/ tower

Horn

d antenna
EUT

_\ 4m /
Di\ Spectrum
A —— analyzer
[ ] ‘
l

/
T
urntable 0.8m 1m
O
! - Pre- ==
re.amp 1 | o5
| l |
9.2 LIMITS

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

9.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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9.4 RESULTS & PERFORMANCE
Radiated Band Edge:
802.11b (Ch1)

Detector mode: Peak Polarity: Horizontal
120 Level (dBuV/m)
110 4
%0
CLASE-B PK

F
70 f

A| FCC CLASE-B AV

50 [ 1 ‘M
WWWWMWM
30
10!
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORTIZONTAL
EUT .
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode : 802.11b CH1
Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2398.19 49.23 27.58 7.13 38.34 A5.60 74.06 -28.40 Peak
2 2399.54 62.34 27.58 7.13 38.34 58.71 74.00 -15.29 Peak
3 2400.09 62.63 27.58 7.13 38.34 59.60 74.00 -15.80 Peak
4 pp 2412.63 107.12 27.54 7.21 38.34 103.53 74.88 29.53 Peak
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Detector mode: Average

Level (dBuV/m)
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Polarity: Horizontal

120
110
4
90 \(
FCG CLASS-B P
70 z \
FLC CLASIS-B AV
50 B/
30/ »
10
2310 2320. 2340. 2360. 2380. 2400, 2420
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT -
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 220V
Mode : 892.11b CH1
Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.08 38.55 27.58 7.13 38.34 34.92 54.06 -19.88 Average
2 2399.10 50.18 27.58 7.13 38.34 45.47 54.8@ -7.53 Average
3 2400.09 49.81 27.58 7.13 38.34 45.18 54.00 -7.82 Average
4 pp 2412.41 97.30 27.54 7.21 38.34 93.71 54.80 39.71 Average
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Detector mode: Peak Polarity: Vertical
120 Level (dBuV/m)
110
4
9 /
FC({CLAS S-BP
70 » \
“C CLAYS-B AV
w ! y A
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 32m BBHA91200(942) VERTICAL
FUT .
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 892.11b CH1
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.08 47.40 27.58 7.13 38.34 43.77 74.00 -30.23 Peak
2 2399.76 55.56 27.58 7.13 38.34 51.93 74.066 -22.87 Peak
3 2400.09 57.25 27.58 7.13 38.34 53.62 74.00 -20.38 Peak
4 pp 2412.08 99.41 27.54 7.21 38.34 95.82 74.0@ 21.82 Peak
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Detector mode: Average Polarity: Vertical
10Leve! [dBuV/m)
110
90 4
g
FCCﬂ(ASS-B i
70 ~ (/
FGC CLASKE.B AV
50 —f
p)
o 1
30 '
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL
FUT -
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 220V
Mode 802.11b CH1
Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.08 36.23 27.58 7.13 38.34 32.60 54.00 -21.40 Average
2 2399.43 42.72 27.58 7.13 38.34 39.09 54.060€ -14.91 Average
3 2400.09 42.89 27.58 7.13 38.34 39.26 54.00 -14.74 Average
4 pp 2412.52 91.24 27.54 7.21 38.34 87.65 54.8@ 33.85 Average
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802.11b (Ch11)
Detector mode: Peak Polarity: Horizontal

120 Level (dBuV/m)

110

FCC CLASS-B PK
70W‘/{ \“\‘_ﬂ
S FCC CLASS.B AV

R R e 2L EVP YRV MU Nyt
30
10
2450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11b CH11
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.20 107.13 27.49 7.39 38.32 183.69 74.00 29.69 Peak
2 2483.50 49.56 27.52 7.41 38.31 45.18 74.0@ -27.82 Peak
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Detector mode: Average Polarity: Horizontal

120 Level (dBuV/m)

110

90 /\ < ! !
/ ; FCC CLASS-B PK

70 F -
/ FCC CLASS.B AV

50__,./ \1-\‘-—‘* |
\. 5 ‘ )
30 i
10
2450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B8 PK 3m BBHAS120D(942) HORIZONTAL
FUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11b CH11
Memo -
ReadAntenna Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.25 96.49 27.49 7.39 38.32 93.65 54.00 39.85 Average
2 2483.50 37.36 27.52 7.41 38.31 33.68 54.06 -20.82 Average
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Detector mode: Peak Polarity: Vertical
120 Level (dBuV/m)
110
1
90

FCC CLASS-B PK

2 ».«/
A ) FCC CLASS.B AV
50 ! Mg
it W T AN L B e et A

30
10
2450 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) VERTICAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11b CH11
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2462.55 102.20 27.49 7.39 38.32 98.76 74.66 24.76 Peak
2 2483.50 48.36 27.52 7.41 38.31 44.92 74.8€@ -29.88 Peak
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Detector mode: Average

Level ([dBuV/m)

Polarity: Vertical

120
110

90

/ FCC CLASS-B PK

1/

\ FCC CLASS.B AV

=

30
10
2450 24560. 2470. 2480. 2490. 2500
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA912OD(942) VERTICAL
EUT :
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
AC 2206V

Power Rating:
Mode :

802.11b CH11

Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 pp 2462.60 93.59 27.49 7.39 38.32 998.15 54.06 36.15 Average
2 2483.58 37.15 27.52 7.41 38.31 33.77 54.08 -20.23 Average
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802.11g (Ch1)

Detector mode: Peak Polarity: Horizontal
120 Level ([dBuV/im)
110
4

90 . _ [JW““*'X
J FCL CLASS-B PK

70
d FCEE CLAS

[ s v,
30
10
2310 2320. 2340, 2360. 2380. 2400. 2420, 2430
Frequency (MHz)
Site ;: chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
FUT ;
Model Name : MX-5060
Temp/Humi ¢ 24:00G ) 61%
Power Rating: AC 226V
Mode : 892.11g CH1
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1§ 2396.04 57.20 27.58 7.13 38.34 53.57 74.00 -20.43 Peak
2 2399.16 65.88 27.58 7.13 38.34 61.45 74.88 -12.55 Peak
3 2400.00 62.37 27.58 7.13 38.34 58.74 74.00@ -15.26 Peak
4 pp 2413.32 99.77 27.54 7.21 38.34 96.18 74.0@ 22.18 Peak
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Detector mode: Average

Level ([dBuV/m)
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Polarity: Horizontal

120
110
90 4
T CLASS-B PK
70 (
J FCIC CLASS.B AV
50 ~ k
2
1
30 — —
10
2310 2320. 2340, 2360. 2380. 2400. 2420, 2430
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
FUT -
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 226V
Mode : 892.11g CH1
Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2396.04 37.90 27.58 7.13 38.34 34.27 54.06 -19.73 Average
2 2399.88 A45.84 27.58 7.13 38.34 41.41 54.86 -12.59 Average
3 2400.00 45.23 27.58 7.13 38.34 41.60 54.00@ -12.40 Average
4 pp 2413.88 86.76 27.54 7.21 38.34 83.17 54.80 29.17 Average
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Detector mode: Peak

Level (dBuV/m)
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Polarity: Vertical

120
110

90

70

50

30

10

4

f;c CLASIS-B PK

%}i
i M Fqc cmsisam

wwwbﬂmhwh“h*wmMﬂvgudb*wwuwmm~*~*~,wwuwmﬂﬁwwwﬁv

Site
Condition

EUT

Model Name

2310 2320.

Temp/Humi

Power Rating:

Mode
Memo

B WK

Freq

2340,

chamber

2360.
Frequency (MHz)

2380.

2400. 2420. 2430

FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL

: MX-5060
24.1°C / 61%

AC 220V

: 802.11g CH1

ReadAntenna
Level Factor

Cable Preamp
Loss Factor Level

Limit
Line

Over
Limit Remark

MHz

2396.04
2398.68
2400.12

dBuV  dB/m

61.24 27.58
63.84 27.58
62.67 27.58

pp 2412.60 100.16 27.54

dB

dB dBuV/m dBuV/m

38.34
38.34
38.34
38.34

57.61
60.21
59.e4
96.57

74.00
74.00
74.00
74.00

dB

-16.39 Peak
-13.79 Peak
-14.96 Peak
22.57 Peak
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Detector mode: Average Polarity: Vertical
120Level {dBuV/m)
110
90 4
~FC ETRE S8 PK
70 (
) F(JC CLAYS.B AV
* :'5] K
e
30._ el el Pl et el
10
2310 2320. 2340, 2360. 2380, 2400. 2420. 2430
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL
FUT :
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 220V
Mode 802.11g CH1
Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2389.08 37.61 27.58 7.13 38.34 33.98 54.0€ -20.92 Average
2 2399.88 A45.68 27.58 7.13 38.34 42.05 54.86 -11.95 Average
3 2406.12 46.01 27.58 7.13 38.34 42.38 54.00 -11.62 Average
4 pp 2412.72 86.91 27.54 7.21 38.34 83.32 54.80 29.32 Average
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802.11g (Ch11)
Detector mode: Peak

120 Level ([dBuV/m)
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Polarity: Horizontal

110 1

] WWW

%,

FCC CLASS-B PK

ol

70 »MW);WMM
oop . FCCCLASSB AV
30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site ; chamber
Condition : FCC CLASS-B PK 3m BBHA912OD(942) HORIZONTAL
EUT c
Model Name : MX-5060
Temp/Humi : 24.1°C /61%
Power Rating: AC 220V
Mode : 802.11g CH11
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor

Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m

1 pp 2462.75 108.08 27.49
2 2483.50 64.38 27.52

dB

7-39 38
7.41 38.

dB dBuV/m dBuV/m dB

32 104.64 74.0€ 30.64 Peak
31 68.92 74.00@ -13.88 Peak
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Detector mode: Average Polarity: Horizontal
120 Level (dBuV/m)
110

1

KJV\—'_\\ FCC CLASS-B PK
70
FCC CLASS.B AV

50
2
30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site ;: chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) HORIZONTAL
EUT .
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11g CH11
Memo :
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV dB/m dB dB dBuV/m dBuV/m dB

1pp 2461.15 94.12 27.49 7.39 38.32 99.68 54.86 36.68 Average
2 2483.56 43.52 27.52 7.41 38.31 48.14 54.80 -13.86 Average
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Detector mode: Peak Polarity: Vertical
120 Level (dBuV/m)
110

1

ROV e gt s S
% /ﬁ \ . |
FCC CLASS-B PK

T
2
50 4

30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) VERTICAL
EUT -
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode : 892.11g CH11
Memo -
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2460.65 102.88 27.49 7.39 38.32 99.44 74.06 25.44 Pesk
2 2483.56 63.32 27.52 7.41 38.31 59.94 74.00 -14.86 Peak
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Detector mode: Average Polarity: Vertical
120 Level (dBuV/m)
110
90 —1 ! | !
//‘*J V_V\ FCC CLASS-B PK
70 / :
J FCC CLASS.B AV
50”/' . . I
2
30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site ; chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL
EUT -
Model Name : MX-5060
Temp/Humi : 24.1°C ./ 61%
Power Rating: AC 220V
Mode : 802.11g CH11
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.65 89.07 27.49 7.39 38.32 85.63 54.0€ 31.63 Average
2 2483.56 39.57 27.52 7.41 38.31 36.19 54.00 -17.81 Average
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802.11n20 (Ch1)

Detector mode: Peak

120

Level (dBuV/m)
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Polarity: Horizontal

110

90

CC CLASK-B PK

70

“MM o

HCC CLASS-B AV

SOMMMWWWV

30
10
2310 2320. 2340, 2360. 2380. 2400. 2420, 2430
Frequency (MHz)

Site chamber
Condition FCC CLASS-B PK 3m BBHA912OD(942) HORIZONTAL
EUT :
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 226V

Mode

: 802.11n20 CH1

Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.64 62.11 27.58 7.13 38.34 58.48 74.06 -15.52 Peak
2 2399.88 73.87 27.58 7.13 38.34 78.24 74.86 -3.76 Peak
3 2400.00 72.47 27.58 7.13 38.34 68.84 74.86 -5.16 Peak
4 pp 2411.52 185.78 27.54 7.21 38.34 102.19 74.80 28.19 Peak
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Detector mode: Average Polarity: Horizontal
120 Level (dBuV/m)
110
4
r\/;\c’c\c:gs-apk
70 } L
HCC CLASE-B AV
50 . . ! 1 237 —
30
10
2310 2320. 2340, 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT :
Model Name : MX-5060
Temp/Humi - 24.1C / 61%
Power Rating: AC 220V
Mode : 802.11n28 CH1
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 2390.64 46.99 27.58 7.13 38.34 43.36 54.00 -10.64 Average
2 2308.92 52.87 27.58 7.13 38.34 48.44 54.80 -5.56 Average
3 2400.00 52.52 27.58 7.13 38.34 48.89 54.06 -5.11 Average
4 pp 2418.92 94.27 27.54 7.21 38.34 90.68 54.8@ 36.68 Average
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Detector mode: Peak Polarity: Vertical
120Level {dBuV/m)
110
4
ot
90 , [,wwd \Mﬂw¥
FCE CLASK-B PK
70

2:,/ M
0ot FCf CLASS.B A

30
10
2310 2320. 2340, 2360. 2380, 2400. 2420, 2430
Frequency (MHz)

Site chamber
Condition FCC CLASS-B PK 3m BBHA91200(942) VERTICAL
FUT c
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 220V

Mode

802.11n20 CH1

Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.04 58.90 27.58 7.13 38.34 55.27 74.00 -18.73 Peak
2 2389.52 65.43 27.58 7.13 38.34 61.80 74.00 -12.20 Peak
3 2400.60 63.43 27.58 7.13 38.34 59.80 74.00 -14.20 Peak
4 pp 2413.68 99.68 27.54 7.21 38.34 96.09 74.8@ 22.89 Peak



Unilab(Shanghai) Co.,Ltd. Unilab

Report No. : UL33220160629FCC004-1 Page 88 of 163
Detector mode: Average Polarity: Vertical
120 Level (dBuV/m)
110
%

4

A~ FJC TN S8 PK

70
F(JC CLASIS-B AV

— | =
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420, 2430
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA91ZOD(942) VERTICAL
FUT :
Model Name : MX-5060
Temp/Humi : 24.1C [/ 61%
Power Rating: AC 220V
Mode : 802.11n20 CH1
Memo :
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 2390.04 43.78 27.58 7.13 38.34 49.15 54.0€ -13.85 Average

2 2389.76 A46.77 27.58 7.13 38.34 43.14 54.08 -108.86 Average

3 2400.12 47.03 27.58 7.13 38.34 43.40 54.00 -10.60 Average

4 pp 2412.72 86.77 27.54 7.21 38.34 83.18 54.00 29.18 Average
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802.11n20 (Ch11)

Detector mode: Peak Polarity: Horizontal

120 Level (dBuV/m)

110

= | \ | |
FCC CLASS-B PK

0P onbbagag g, 2

¥ ""J’{M ” ﬁ{ﬁ CLASS.B AV

50

30

10

2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA2120D(942) HORIZONTAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode ¢ 802.11n20 (CH11
Memo :
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 pp 2460.85 106.85 27.49 7.39 38.32 103.41 74.6€ 29.41 Peask
2 2483.50 65.93 27.52 7.41 38.31 62.55 74.0@ -11.45 Peak
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Detector mode: Average Polarity: Horizontal

120 Level (dBuV/m)

110

1

M
\l FCC CLASS-B PK
FCC CLASS.B AV

50| A Z
\H‘_—_“‘_‘“—ua_
30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site ; chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) HORIZONTAL
EUT ;
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode : 802.11n20 CH11
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2463.05 95.87 27.49 7.39 38.32 91.63 74.00 17.63 Peak
2 2483.50 A45.28 27.52 7.41 38.31 41.9@ 74.06 -32.10 Peak
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Detector mode: Peak Polarity: Vertical
120 Level (dBuV/m)
110
1
MM
o
f FCC CLASS-B PK
70 |
“h/f \kfﬂpﬁ” 2
mﬂ‘,, Al ﬁCC CLASS.B AV
30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site ; chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL
EUT C
Model Name : MX-5060
Temp/Humi - 24:1C J 61%
Power Rating: AC 226V
Mode : 892.11n20 CH11
Memo :
ReadAntenna Cable Preamp Limit Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.50 102.43 27.49 7.39 38.32 98.99 74.06 24.99 Peak
2 2483.50 65.47 27.52 7.41 38.31 62.09 74.0@ -11.91 Peak



Unilab(Shanghai) Co.,Ltd. Unilab

Report No. : UL33220160629FCC004-1 Page 92 of 163
Detector mode: Average Polarity: Vertical
120LeveHdBthn)
110
90 1

5 _ _ _
//_‘N/ k’_\‘ﬁ\ FCC CLASS-B PK

70
FCC CLASSB AV

30
10
2450 2450. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) VERTICAL
FUT g
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11n20 (CH11
Memo
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.20 88.88 27.49 7.39 38.32 85.44 54.00 31.44 Average
2 2483.58 44.39 27.52 7.41 38.31 41.61 54.80 -12.99 Average
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802.11n40 (Ch3)

Detector mode: Peak

Level (dBuV/m)
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Polarity: Horizontal

120
110 i
4
M\
90 |
fCC CLASS-B PK
< I
70 WLWWM
Fﬂh A HCC CLASS.B AV
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420. 2442
Frequency (MHz)
Site chamber
Condition FCC CLASS-B PK 32m BBHA912GD(942) HORIZONTAL
FUT .
Model Name : MX-5060
Temp/Humi 24.1°C / 61%
Power Rating: AC 226V
Mode 802.11n40 (CH3
Memo
ReadAntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
3 2390.39 67.18 27.58 7.13 38.34 63.55 74.00 -10.45 Peak
2 2395.67 72.49 27.58 7.13 38.34 68.86 74.8€ -5.14 Peak
3 2400.02 69.19 27.58 7.13 38.34 65.56 74.0@0 -8.44 Peak
4 pp 2420.88 105.09 27.50 7.29 38.33 101.55 74.8@ 27.55 Peak
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Detector mode: Average Polarity: Horizontal
12(.)Level {dBuV/m)
110
o 4
70 : ! _ l
FCCCLAS&BAJ
50 ! ! ! 13/ ! i
M
30
10
2310 23240. 2340. 2360. 2380. 2400. 2420, 2442
Frequency (MHz)
Site ; chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode : 802.11n40 CH3
Memo -
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

2390.12 49.25 27.58 7.13 38.34 45.62 54.00 -8.38 Average
2399.36 51.24 27.58 7.13 38.34 47.6€1 54.08 -6.39 Average
2400.02 51.37 27.58 7.13 38.34 47.74 54.86 -6.26 Average
pp 2419.30 85.91 27.54 7.21 38.34 82.32 54.00 28.32 Average

BwWN R
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Detector mode: Peak Polarity: Vertical
120 Level (dBuV/m)
110
4
. ﬂ:cccuss-;:l
70 |
< FCC CLASS-B AV
50 bttt et ot bt et Bt s O [ ]
30
10
2310 2320. 2340. 2360. 2380. 2400, 2420. 2442
Frequency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BBHA912OD(942) VERTICAL
FUT -
Model Name : MX-5060
Temp/Humi : 24.1C / 61%
Power Rating: AC 226V
Mode : 802.11n40 CH3
Memo
ReadAntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2390.26 58.44 27.58 7.13 38.34 54.81 74.06 -19.19 Peak
2 2398.81 60.82 27.58 7.13 38.34 55.39 74.86 -17.61 Peak
3 2400.02 58.59 27.58 7.13 38.34 54.9% 74.06 -19.84 Peak
4 pp 2420.09 97.87 27.50 7.29 38.33 94.33 74.80 20.33 Peak
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Detector mode: Average Polarity: Vertical
120 Level ([dBuVim)
110
%0

4FCC CLASS-B PK

70
FCC CLASS-B AV
50 . ! . 1 ] !
30
10
23102320. 2340. 2360. 2380. 2400. 2420. 2442
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA912OD(942) VERTICAL
FUT :
Model Name : MX-5060
Temp/Humi : 24.1C / 61%
Power Rating: AC 226V
Mode : 802.11n40 (H3
Memo -
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.99 44.99 27.58 7.13 38.34 41.36 54.00 -12.64 Average
2 2399.63 46.83 27.58 7.13 38.34 42.48 54.80 -11.68 Average
3 2400.02 45.95 27.58 7.13 38.34 42.32 54.00 -11.68 Average
4 pp 2419.56 77.94 27.50 7.29 38.33 74.40 54.00 20.40 Average
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802.11n40 (Ch9)

Detector mode: Peak Polarity: Horizontal
120 Level (dBuV/m)
110
1
WWWW
. FCC CLASS-B PK
70 | Wttty |
%
50 4 4
30
10
2432 2440, 2450, 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT -
Model Name : MX-5060
Temp/Humi - 24.1°C / 61%
Power Rating: AC 2260V
Mode : 892.11n40 CHS
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2449.68 105.13 27.46 7.37 38.32 101.64 74.0€ 27.64 Peak
2 2483.54 72.78 27.52 7.41 38.31 69.32 74.0@ -4.68 Peak
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Detector mode: Average Polarity: Horizontal
120 Level {dBuV/m)
110
90 !
1
P B i | e A S P | FCC CLASS-B PK
70 | =
j FCC CLASS.B AV
50" \, — ~
-M_'*—NM”—__,. |
30
10
2432 2440, 2450, 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) HORIZONTAL
EUT >
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 220V
Mode : 802.11n40 CHSY
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2449.54 84.92 27.46 7.37 38.32 81.43 54.00 27.43 Average
2 2483.54 46.97 27.52 7.41 38.31 43.59 54.06 -10.41 Average
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Detector mode: Peak Polarity: Vertical
120 Level ([dBuV/m)
110
1
90 /vww*"’f“"hﬁ-“"“”’f it "M“J””w”""”““ww“\\ .
} FCC CLASS-B PK
70K | \\[‘\
N e aciomassay
50 " "
30
10
2432 2440. 2450. 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(942) VERTICAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode : 802.11n40 (HY
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2455.94 99.48 27.49 7.39 38.32 96.€4 74.00 22.84 Peak
2 2483.61 61.55 27.52 7.41 38.31 58.17 74.8€ -15.83 Peak
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Detector mode: Average Polarity: Vertical
120 Level (dBuV/m)
110
%0

R [ FCC CLASS-B PK

70(—”' = A — \“\
FCC CLASS.B AV

30
10
2432 2440, 2450, 2460. 2470. 2480. 2490, 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(942) VERTICAL
EUT :
Model Name : MX-5060
Temp/Humi : 24.1°C / 61%
Power Rating: AC 226V
Mode ¢ 802.11n40 CHS
Memo :
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz ~ dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2454.44 86.37 27.46 7.39 38.32 76.99 74.60 2.90 Peak
2 2483.54 44.22 27.52 7.41 38.31 40.84 74.86 -33.16 Peak
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Conducted Band Edge:
802.11b (Ch1)

Mkr3 2.397 45 GHz

1LO gB."dIV Ref 10.00 dBm
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10 dBidiv. Ref 10.00 dBm
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MER| MODE| TRC| SCL # FUNCTION FUNCTION WIDTH FUNCTION WALUE &
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802.11g (Ch1)

Mkr2 2.390 00 GHz

1LO gBIdw Ref 10.00 dBm

Stop 2.42200 GHz
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802.11n20 (Ch1)

Mkr1 2.413 26 GHz
1Lo deidiv  Ref 10.00 dBm -6.561 dBm
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802.11n40 (Ch3)

Mkr1 2.424 58 GHz

10 dBidiv. Ref 10.00 dBm -

e --------ﬂ-
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10. SPURIOUS EMISSIONS (RADIATION)
10.1 TEST SETUP

Radiated Spurious Measurement: below 30MHz

[ ]

Antennha

- towmrer

Loop ahtenha

im LT
/ Spectum /
o] Receimer

. ] 1 [ _—“__ﬂ\i
Turntab le 1m =5
T Pre-am p I:lD,:,

REeferenc e ground plane —/

Radiated Spurious Measurement: below 1GHz

Antenna

~ tower

3m Bi-log

~ antenna

1
4am /
Spectrum
A ﬁggj:ﬁﬁogm o analyzer
[ ) \ [ ]
v
Turntable | o 1im
[ ] [
Reference ground plane J/

Radiated Spurious Measurement: above 1GHz

EUT

]
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10.2 LIMITS
Frequency Limits Limits(dBuV/m) Measured Distance
(MHz) (uv/m) At 3m (m)
0.009-0.490 2400/F(KHz) 128.5-93.80 300
0.490-1.705 24000/F(KHz) 73.80-63.00 30
1.705-30.0 30 69.5 30
30~88 100 40 3
88~216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3

Notes: the calculate formula for below 30MHz

L2 = 20Ig (L1) + 40lg (d1/d2)

L2: is the specified limit in dB microvolts per metre at distance d2.
L1: is the specified limit in microvolts per metre at distance d1.
For example:

L1 = 2400/9 (uV/m), d1 =300 (m), d2 = 3 (m), so L2 as follows:
20Ig (2400/9) +401g(300/3) = 128.5(dBuV/m)

10.3 TEST PROCEDURE

Radiated Emission (9 kHz - 30 MHz) :

Spurious emissions from the EUT are measured in the frequency range of 9 kHz to 30 MHz
using a tuned receiver and a shielded loop antenna. The antenna was positioned 3 meters
horizontally from the EUT. The RBW of the spectrum analyzer is set to 200Hz(measured
frequency range was 9KHz~150KHz) or 9KHz(measured frequency range was
150KHz~30MHz).Measurements have been made in all three orthogonal axes and the
shielded loop antenna was rotated to locate the maximum of the emissions. The emission
limits are based on measurements employing a CISPR quasi-peak detector except for the
frequency bands 9-90 kHz, 110-490 kHz (these two bands employing a average detector).

Radiated Emission (30 MHz — 1000 MHz):

According to description of ANSI C63.4: 2009 sec.13.4, the preliminary radiated emissions
measurement were carried out. The preliminary radiated measurements were performed at
the measurement distance that specified for compliance to determine the emission
characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration
and mode of operation were determined for producing the maximum level of emissions.
These configurations were used for the final radiated emissions measurements. The
measurement is carried out using a spectrum analyzer or receiver. The Quasi-peak detector
is used and RBW is set to 120kHz.The antenna height and turn table rotation is adjusted
until the maximum power value is founded on spectrum analyzer or receiver.
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Radiated Emission (Above 1 GHz):

According to description of ANSI C63.4: 2009 sec.13.4, the preliminary radiated emissions
measurement were carried out. The preliminary radiated measurements were performed at
the measurement distance that specified for compliance to determine the emission
characteristics of the EUT. The EUT configuration (in X, Y and Z axis), cable configuration
and mode of operation were determined for producing the maximum level of emissions.
These configurations were used for the final radiated emissions measurements. The
measurement is carried out using a spectrum analyzer or receiver. The spectrum analyzer
scans from 1GHz to 25GHz (higher than the 10" harmonic of the carrier). The peak detector
is used for Peak limit and RBW is set to TMHz ,VBW = 3RBW. The peak detector is used for
Average limit and RBW is set to 1MHz ,VBW is not smaller than 1/T, T = to the shortest pulse
width. The antenna height and turn table rotation is adjusted until the maximum power value
is founded on spectrum analyzer or receiver.
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10.4 RESULTS & PERFORMANCE

From 9KHz to 30MHz:
The test data was 20dB lower than the permissible limit was not recorded in the report.
802.11b, traffic mode; Channel 1

From 30MHz to 1GHz:

802.11b Ch1l
Level (dBuV/m)

Unilab

Page 108 of 163

Polarity: Horizontal

80
70
FCC PART 15 CLASS-B
il L
_—
e bast i
30 3 4 5 GWWM
1 2 e
20 TRV
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site chamber
Condition FCC PART 15 CLASS-B 3m VULB9160 HORTZONTAL
EUT -
Model Name : MX-5060
Temp/Humi 231 C F59%
Power Rating: AC 228V
Mode : 802.11b CH1
Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB
i b 82.38 11.34 8.73 1.89 A.AB 21.16 40.00 -18.84 Peak
2 134.76 6.62 13.87 1.62 0.0 21.31 43.50 -22.19 Peak
3pp 165.80 10.18 13.55 1.77 ©0.00 25.50 43.50 -18.80 Peak
4 259.89 13.42 12.13 2.18 ©.80 27.73 46.06 -18.27 Peak
5] 315.18 9.76 13.56 2.52 0.006 25.78 46.00 -20.22 Peak
6 584.84 4.84 18.73 3.29 0.60 26.86 46.06 -19.14 Peak
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802.11b Ch1 Polarity: Vertical
80 Level (dBuV/m)
70
60 i
FCC PART 15 CLASS-B
50
» ‘ iw&h&u*»wwwuwmﬂ““”““&
> - bl
10 T
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site chamber
Condition FCC PART 15 CLASS-B 3m VULBS160 VERTICAL

EUT

Model Name
Temp/Humi
Power Rating: AC 226V

: MX-5060
23.1 T /59 %

Mode 802.11b CH1
Memo
ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 pp 38.73 24.59 12.61 6.81 0.00 38.01 40.0€ -1.99 Peak
2 64.92 8.7 12.34 1.88 8.60 21.49 40.086 -18.51 Peak
3 133.79 5.12 12.92 1.61 0.0 19.65 43.50 -23.85 Peak
4 311.36 5.20 13.47 2.51 0.0 21.18 46.00 -24.82 Peak
5 336.52 5.15 14.85 2.50 ©0.00 21.70 46.0€ -24.30 Peak
6 715.79 5.7 20.45 3.66 0.00 29.18 46.0€@ -16.82 Peak
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Polarity: Horizontal

70

60

FCC PART 15 CLASS-B

(=2}

BT e

30 100. 200. 300. 400. 500. 600. 700, 800. 900. 1000
Frequency (MHz)
Site chamber
Condition FCC PART 15 CLASS-B 3m VULB9160 HORIZONTAL
FUT :
Model Name : MX-5060
Temp/Humi 23.1 T /59 %
Power Rating: AC 220V
Mode : 892.11b CHb
Memo
ReadAntenna Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 pp 7053 11.56 92.14 1.10 0.00 21.80 40.0€ -18.20 Peak
2 167.74 8.86 13.44 1.81 8.60 24.11 A43.5€ -19.39 Peak
3 259.89 12.73 12.13 2.18 ©.00 27.64 46.00 -18.96 Peak
4 432.55 4.83 16.81 2.80 0.0 22.84 46.0@ -23.16 Peak
5 502.39 4.48 17.89 3.5 0.00 24.62 46.06 -21.38 Peak
5] 574.17 4.48 18.49 3.23 0.00 26.20 46.00 -19.80 Peak



